Number

Part #
011TA2
011TA3
011TA3-B
011TA4
011TAS
Not Available
011TA7
011TAS8
011TA9
Not Available
011TA11
011TA12
011TA13
011TA14
011TA15
011TA16
011TA17
011TA18
011TA19
011TA20
011TA21

Description
Pump Assembly
Leader Hose(If braided)
Leader Tube(if copper)
Unloader Valve
Throttle Cable(if equipped)
Not on this model
Quick Connect Bracket
Tank Pressure Guage
Tank Assembly
Handles welded to Frame
Drain/Pressure Release Valve
Pressure Gauge(incl. with Regulator)
Pressure Regulator Kit
Safety Valve(Brass inbetween tanks)
lylon Tube( to quick connect assembly
Not on this model
Axle
Wheel
Outer Belt Guard Cover
Belt
Pully(Engine Side)

Count

i
B R R RENR SRS RN R BB R B e




22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
a1
42
a3
a4
45
a6

011TA22
011TA23
011TA24
011TA25
011TA26
011TA27
011TA28
011TA29
011TA30
011TA31
011TA32
011TA33
011TA34
011TA35
011TA36

011TA37

011TA38
011TA39
011TA40
011TA41
011TA42
011TA43
011TA44
011TA45
011TA46

Fly Wheel(AC Side)
Inner Belt Guard Cover
Bolt M8x33.5
#8 Plain Washer
#8 Spring Washer
#8 Nut
E Bolt M10x45
#10 Plain Washer
#10 Spring Washer
M10 Nut
M8 - Acorn Nut
Nut
*  Plain Washer
Shock Absorbing Mounting Foot
Bolt - M8 x 25
Bolt - 7/16 x 25
Spring Washer
Plain Washer
Bolt - M8 x 35
#8 Spring Washer
#8 Plain Washer
Split Pin 4x35
Screw - M8 x 12
Bolt - M8 x 20
Bolt M6 x 12

R R =R DDBEDDEEDDDAEDLELEDSESBESRR



